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3. Maximum Conducted Output Power
3.1 Test Result
3.1.1 Power
X Frequenc Maximum Average Conducted Output Power (dBm) .
Mode Type (MHz) Y ANT1 Limit Verdict
5180 14.07 <=23.98 Pass
5200 13.99 <=23.98 Pass
5240 14.66 <=23.98 Pass
5260 14.01 <=23.98 Pass
5300 14.23 <=23.98 Pass
5320 14.50 <=23.98 Pass
802.11a SISO 5500 14.94 <=23.98 Pass
5580 14.15 <=23.98 Pass
5700 13.90 <=23.98 Pass
5745 9.14 <=30 Pass
5785 9.1 <=30 Pass
5825 9.23 <=30 Pass
5720 14.05 <=23.98 Pass
5180 13.26 <=23.98 Pass
5200 13.19 <=23.98 Pass
5240 13.77 <=23.98 Pass
5260 13.05 <=23.98 Pass
5300 13.27 <=23.98 Pass
5320 13.51 <=23.98 Pass
802.11n —
(HT20) SISO 5500 13.91 <=23.98 Pass
5580 13.27 <=23.98 Pass
5700 13.04 <=23.98 Pass
5745 9.13 <=30 Pass
5785 9.10 <=30 Pass
5825 9.03 <=30 Pass
5720 13.17 <=23.98 Pass
5190 13.47 <=23.98 Pass
5230 13.66 <=23.98 Pass
5270 13.14 <=23.98 Pass
5310 13.38 <=23.98 Pass
802.11n SISO 5510 13.94 <=23.98 Pass
(HT40) 5550 13.66 <=23.98 Pass
5670 13.46 <=23.98 Pass
5755 9.01 <=30 Pass
5795 9.09 <=30 Pass
5710 13.46 <=23.98 Pass
5180 12.43 <=23.98 Pass
802.11ac SISO 5200 12.29 <=23.98 Pass
(VHT20) 5240 12.81 <=23.98 Pass
5260 12.12 <=23.98 Pass

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its
Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be
reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful
and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t (86-512) 62992980 WWW.SgSgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.: SUCR241100045506

Rev.: 01
Page: 171 of 416
5300 12.39 <=23.98 Pass
5320 12.49 <=23.98 Pass
5500 13.10 <=23.98 Pass
5580 12.50 <=23.98 Pass
5700 12.25 <=23.98 Pass
5745 9.16 <=30 Pass
5785 9.23 <=30 Pass
5825 9.26 <=30 Pass
5720 12.38 <=23.98 Pass
5190 12.49 <=23.98 Pass
5230 12.73 <=23.98 Pass
5270 12.28 <=23.98 Pass
5310 12.55 <=23.98 Pass
802.11ac SISO 5510 13.01 <=23.98 Pass
(VHT40) 5550 12.79 <=23.98 Pass
5670 12.49 <=23.98 Pass
5755 9.10 <=30 Pass
5795 9.05 <=30 Pass
5710 12.37 <=23.98 Pass
5210 12.61 <=23.98 Pass
802.11ac 5290 12.25 <=23.98 Pass
(VHT80) SISO 5530 10.23 <=23.98 Pass
5775 9.08 <=30 Pass
5690 10.32 <=23.98 Pass

Note1: Antenna Gain: Ant1: 2.20dBi;
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4. Maximum Power Spectral Density
4.1 Test Result
4.1.1 PSD
> Frequenc Maximum PSD (dBm/MHz) .
Mode Type (MHz) / ANT1 Limit Verdict
5180 3.46 <=11 Pass
5200 3.41 <=11 Pass
5240 4.09 <=11 Pass
5260 3.52 <=11 Pass
5300 3.64 <=11 Pass
802.11a SISO 5320 3.96 <=11 Pass
5500 4.40 <=11 Pass
5580 3.66 <=11 Pass
5700 3.28 <=11 Pass
5720 3.53 <=11 Pass
5180 2.37 <=11 Pass
5200 2.29 <=11 Pass
5240 3.03 <=11 Pass
5260 2.07 <=11 Pass
802.11n SISO 5300 2.52 <=11 Pass
(HT20) 5320 2.69 <=11 Pass
5500 3.06 <=11 Pass
5580 2.45 <=11 Pass
5700 2.19 <=11 Pass
5720 2.39 <=11 Pass
5190 -0.41 <=11 Pass
5230 0.03 <=11 Pass
5270 -0.75 <=11 Pass
802.11n SISO 5310 -0.56 <=11 Pass
(HT40) 5510 0.13 <=11 Pass
5550 -0.39 <=11 Pass
5670 -0.36 <=11 Pass
5710 -0.50 <=11 Pass
5180 1.54 <=11 Pass
5200 1.46 <=11 Pass
5240 1.98 <=11 Pass
5260 1.43 <=11 Pass
802.11ac SISO 5300 1.68 <=11 Pass
(VHT20) 5320 1.75 <=11 Pass
5500 2.31 <=11 Pass
5580 1.81 <=11 Pass
5700 1.33 <=11 Pass
5720 1.56 <=11 Pass
802.11ac SISO 5190 -1.32 <=11 Pass
(VHT40) 5230 -0.91 <=11 Pass
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5270 -1.62 <=11 Pass
5310 -1.48 <=11 Pass
5510 -0.74 <=11 Pass
5550 -1.13 <=11 Pass
5670 -1.09 <=11 Pass
5710 -1.74 <=11 Pass
5210 -4.54 <=11 Pass
802.11ac SISO 5290 -4.61 <=11 Pass
(VHT80) 5530 -4.67 <=11 Pass
5690 -4.78 <=11 Pass
Note1: Antenna Gain: Ant1: 2.20dBi;
4.1.2 PSD-Band3
X Frequenc Maximum PSD (dBm/500kHz) .
Mode Type (I\(}IHZ) / ANTA Limit Verdict
5745 0.85 <=30 Pass
5785 1.28 <=30 Pass
802.11a SISO 5825 1.63 <=30 Pass
5720 -0.88 <=30 Pass
5745 -0.30 <=30 Pass
802.11n SISO 5785 -0.27 <=30 Pass
(HT20) 5825 0.07 <=30 Pass
5720 -2.08 <=30 Pass
5755 -2.87 <=30 Pass
8(%12);] SISO 5795 3.37 <=30 Pass
5710 -5.20 <=30 Pass
5745 -0.88 <=30 Pass
802.11ac SISO 5785 -1.16 <=30 Pass
(VHT20) 5825 -0.91 <=30 Pass
5720 -2.46 <=30 Pass
5755 -3.91 <=30 Pass
E(‘SZH'HS)C SISO 5795 443 <=30 Pass
5710 -6.37 <=30 Pass
802.11ac SISO 5775 -7.22 <=30 Pass
(VHT80) 5690 -10.22 <=30 Pass

Note1: Antenna Gain: Ant1: 3.90dBi;
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4.2 Test Graph

4.2.1 PSD

802.11a_LCH_5180MHz_Ant1_NTNV

802.11a_MCH_5200MHz_Ant1_NTNV
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5. Radiated Spurious Emissions
Radiated emission below 1GHz
Worst case Mode: 802.11ac80_Channel 58
1 441750 25.88 -33.99 18.81 10.70 40.00 29.30 Horizontal
2 57.7518 28.43 -33.89 17.84 12.38 40.00 27.62 Horizontal
3 62.2430 34.14 -33.83 17.45 17.76 40.00 22.24 Horizontal
4 128.6344 37.68 -33.30 17.38 21.76 43.50 21.74 Horizontal
5 132.9874 31.30 -33.27 18.20 16.23 43.50 27.27 Horizontal
6 154.8442 39.47 -33.13 18.73 25.07 43.50 18.43 Horizontal
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1 35.4040 37.72 -34.00 18.23 21.95 40.00 18.05 Vertical
2 44.1568 37.59 -33.99 18.81 22.41 40.00 17.59 Vertical
3 56.5647 41.90 -33.90 18.13 26.13 40.00 13.87 Vertical
4 61.9391 43.54 -33.84 17.40 27.10 40.00 12.90 Vertical
5 156.9725 37.40 -33.11 18.89 23.18 43.50 20.32 Vertical
6 187.2198 39.39 -32.84 15.66 22.21 43.50 21.29 Vertical
Remark:

1) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier gain. The
basic equation with a sample calculation is as follows:

Value = Reading(dBuV) + AF(dB/m) + Factor(dB):
AF = Antenna Factor(dB/m)
Factor = Cable Factor(dB) - Preamplifier gain(dB)
Margin = Limit(dBpV/m) — Value(dBuV/m)
2) All channels have been tested, but only the worst case data displayed in this report.
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Transmitter emission Above 1GHz
802.11a_Channel 36
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Level[dBuV/im]
o
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1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9933.75 44.04 37.88 -32.49 49.43 68.30 18.87 Horizontal
2 14328.333 41.42 40.23 -29.12 52.53 68.30 15.77 Horizontal
3 17520.416 38.68 40.15 -23.89 54.94 68.30 13.36 Horizontal
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802.11a_Channel 36
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Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9988.3333 43.81 37.90 -32.34 49.36 68.30 18.94 Vertical

2 14316.25 41.59 40.24 -29.24 52.58 68.30 15.72 Vertical

3 17098.333 39.65 39.14 -25.98 52.81 68.30 15.49 Vertical
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802.11a_Channel 44
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Frequency[Hz]
— PKLimit — AV Limit
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1 10178.333 42.97 37.99 -31.69 49.27 68.30 19.03 Horizontal

2 14326.666 41.48 40.23 -29.14 52.58 68.30 15.72 Horizontal

3 16768.333 40.10 38.74 -26.35 52.49 68.30 15.81 Horizontal
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802.11a_Channel 44
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Frequency[Hz]
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# PK Detector

1 9964.5833 43.82 37.89 -32.41 49.30 68.30 19.00 Vertical

2 13862.5 40.86 40.20 -28.73 52.33 68.30 15.97 Vertical

3 16885 41.13 38.82 -26.25 53.70 68.30 14.60 Vertical
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802.11a_Channel 48
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Frequency[Hz]
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1 10474.583 41.71 38.14 -31.06 48.78 68.30 19.52 Horizontal

2 14404.166 40.57 40.22 -28.42 52.37 68.30 15.93 Horizontal

3 17580.833 37.95 40.29 -24.05 54.19 68.30 14.11 Horizontal
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2 14377.916 40.93 40.22 -28.62 52.54 68.30 15.76 Horizontal

3 17120.416 39.33 39.19 -25.75 52.77 68.30 15.53 Horizontal

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 253 of 416

802.11a_Channel 52

140
130
120
110
100

—_— — .- —— e -~ —— —_‘_&_

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 10255.833 42.74 38.03 -31.78 48.99 68.30 19.31 Vertical

2 14425 41.07 40.22 -28.55 52.74 68.30 15.56 Vertical
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2 13796.666 41.08 40.16 -29.26 51.98 68.30 16.32 Vertical

3 17054.583 39.46 39.03 -25.65 52.84 68.30 15.46 Vertical

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 260 of 416

802.11a_Channel 116

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 10187.916 42.96 37.99 -31.62 49.34 68.30 18.96 Horizontal
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1 10500.833 41.89 38.15 -31.03 49.01 68.30 19.29 Vertical
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1 9956.6667 43.57 37.89 -32.43 49.03 68.30 19.27 Horizontal
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1 9483.3333 44.86 37.74 -33.64 48.96 74.00 25.04 Vertical

2 14300 42.00 40.24 -29.41 52.83 68.30 15.47 Vertical
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1 9256.6667 45.60 37.68 -34.10 49.17 68.30 19.13 Horizontal

2 13638.333 41.04 40.05 -28.25 52.84 68.30 15.46 Horizontal
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1 8496.25 46.73 37.35 -35.78 48.30 74.00 25.70 Vertical
2 11337.083 41.74 38.40 -30.26 49.88 74.00 24.12 Vertical
3 16765 40.58 38.74 -26.37 52.95 68.30 15.35 Vertical

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-
Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-
Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its
Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t ion d This d t cannot be
reproduced except in full, without prior written approval of the C: y. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980

WWW.Sgsgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 266 of 416

802.11a_Channel 120

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9817.5 43.91 37.85 -33.01 48.75 68.30 19.55 Horizontal

2 14361.666 41.74 40.23 -28.78 53.19 68.30 15.11 Horizontal

3 17002.5 39.09 38.91 -25.27 52.73 68.30 15.57 Horizontal
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1 9197.5 45.90 37.66 -34.33 49.23 74.00 24.77 Vertical

2 13580.416 40.86 40.01 -28.02 52.85 68.30 15.45 Vertical

3 17047.916 39.77 39.01 -25.60 53.18 68.30 15.12 Vertical
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1 9376.6667 46.47 37.71 -34.02 50.17 74.00 23.83 Horizontal

2 13592.916 40.44 40.02 -27.78 52.67 68.30 15.63 Horizontal
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1 8430.4167 47.44 37.32 -35.79 48.97 74.00 25.03 Vertical

2 13578.333 40.55 40.00 -28.06 52.50 68.30 15.80 Vertical

3 16783.75 40.09 38.75 -26.26 52.58 68.30 15.72 Vertical
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1 9260.4167 44.97 37.68 -34.09 48.56 68.30 19.74 Horizontal

2 14404.166 40.61 40.22 -28.42 52.41 68.30 15.89 Horizontal

3 17009.583 39.57 38.92 -25.32 53.17 68.30 15.13 Horizontal
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Frequency[Hz]
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1 9352.9167 45.85 37.71 -33.99 49.56 74.00 24.44 Vertical

2 14291.666 41.50 40.24 -29.42 52.32 68.30 15.98 Vertical

3 16949.583 39.57 38.86 -25.76 52.67 68.30 15.63 Vertical

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 272 of 416

802.11a_Channel 149

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9237.9167 44.68 37.67 -34.18 48.18 68.30 20.12 Horizontal

2 14369.166 41.63 40.23 -28.70 53.15 68.30 15.15 Horizontal

3 16978.75 39.34 38.89 -25.47 52.76 68.30 15.54 Horizontal
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1 8756.25 46.80 37.48 -34.98 49.30 68.30 19.00 Vertical

2 13700.833 41.45 40.09 -29.21 52.33 68.30 15.97 Vertical

3 16996.666 38.58 38.90 -25.28 52.19 68.30 16.11 Vertical
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1 8573.75 46.30 37.39 -35.43 48.25 68.30 20.05 Horizontal
2 14929.583 41.16 40.11 -28.02 53.26 68.30 15.04 Horizontal
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1 9183.3333 44.52 37.65 -34.41 47.77 74.00 26.23 Vertical

2 13893.75 38.85 40.23 -28.46 50.61 68.30 17.69 Vertical

3 17357.5 40.16 39.76 -25.41 54.51 68.30 13.79 Vertical
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1 9169.5833 45.19 37.65 -34.48 48.37 74.00 25.63 Horizontal

2 11458.333 40.83 38.40 -29.94 49.29 74.00 24.71 Horizontal

3 16964.166 39.03 38.87 -25.62 52.29 68.30 16.01 Horizontal
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1 9135.8333 45.03 37.64 -34.65 48.02 74.00 25.98 Vertical

2 11198.75 41.80 38.40 -29.96 50.24 74.00 23.76 Vertical

3 16823.333 39.71 38.78 -26.19 52.30 68.30 16.00 Vertical
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1 8872.0833 46.99 37.54 -35.15 49.37 68.30 18.93 Horizontal

2 13584.166 40.23 40.01 -27.95 52.29 68.30 16.01 Horizontal

3 17057.083 39.16 39.04 -25.67 52.52 68.30 15.78 Horizontal
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1 9348.75 4542 37.70 -33.99 49.14 74.00 24.86 Vertical
2 13563.75 40.90 39.99 -28.34 52.56 68.30 15.74 Vertical
3 16806.666 39.15 38.76 -26.17 51.75 68.30 16.55 Vertical
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1 8765 46.79 37.48 -34.94 49.33 68.30 18.97 Horizontal

2 11685.833 41.39 38.40 -29.60 50.19 74.00 23.81 Horizontal

3 16988.75 39.77 38.89 -25.36 53.30 68.30 15.00 Horizontal

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 281 of 416

802.11n20_Channel 44

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 8326.6667 47.40 37.26 -35.92 48.74 74.00 25.26 Vertical

2 11648.333 41.07 38.40 -29.59 49.88 74.00 24.12 Vertical

3 16987.083 38.88 38.89 -25.38 52.39 68.30 15.91 Vertical
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1 8515 46.77 37.36 -35.71 48.42 68.30 19.88 Horizontal

2 11967.083 41.36 38.40 -29.17 50.59 74.00 23.41 Horizontal

3 16945.833 39.32 38.86 -25.80 52.38 68.30 15.92 Horizontal
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1 9201.6667 45.05 37.66 -34.31 48.40 68.30 19.90 Vertical

2 14197.5 41.36 40.26 -29.56 52.06 68.30 16.24 Vertical

3 16748.333 40.61 38.72 -26.46 52.87 68.30 15.43 Vertical
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1 9210 44.89 37.66 -34.28 48.27 68.30 20.03 Vertical

2 14854.166 39.86 40.13 -27.66 52.33 68.30 15.97 Vertical

3 16979.583 38.70 38.89 -25.46 52.13 68.30 16.17 Vertical
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1 8802.5 45.81 37.50 -34.81 48.50 68.30 19.80 Horizontal

2 14063.333 40.84 40.29 -29.23 51.90 68.30 16.40 Horizontal

3 16990.833 40.49 38.89 -25.34 54.04 68.30 14.26 Horizontal
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1 9425 46.03 37.73 -33.92 49.84 74.00 24.16 Vertical

2 11407.916 41.81 38.40 -29.87 50.34 74.00 23.66 Vertical

3 17092.5 39.84 39.12 -25.93 53.03 68.30 15.27 Vertical
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1 8839.1667 47.80 37.52 -34.99 50.33 68.30 17.97 Horizontal

2 11813.75 41.74 38.40 -29.90 50.24 74.00 23.76 Horizontal

3 17017.916 39.29 38.94 -25.38 52.85 68.30 15.45 Horizontal

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 289 of 416

802.11n20_Channel 64

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9255.8333 45.16 37.68 -34.11 48.73 68.30 19.57 Vertical

2 11699.166 40.90 38.40 -29.60 49.70 74.00 24.30 Vertical

3 17051.25 39.27 39.02 -25.63 52.66 68.30 15.64 Vertical
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1 9323.75 45.04 37.70 -33.96 48.77 74.00 25.23 Horizontal

2 11830.833 41.33 38.40 -29.71 50.02 74.00 23.98 Horizontal

3 14807.083 39.12 40.14 -27.34 51.92 68.30 16.38 Horizontal
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1 9433.75 45.81 37.73 -33.88 49.66 74.00 24.34 Vertical
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1 9313.3333 45.51 37.69 -33.95 49.25 74.00 24.75 Horizontal

2 11707.916 41.01 38.40 -29.64 49.77 74.00 24.23 Horizontal
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1 9305.4167 45.44 37.69 -33.95 49.19 74.00 24.81 Vertical
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1 9425.4167 45.90 37.73 -33.92 49.71 74.00 24.29 Horizontal
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3 14808.75 39.07 40.14 -27.35 51.86 68.30 16.44 Horizontal
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1 9246.25 44.67 37.67 -34.14 48.20 68.30 20.10 Vertical

2 12014.166 41.22 38.42 -29.33 50.31 74.00 23.69 Vertical

3 14924.166 40.98 40.12 -28.01 53.09 68.30 15.21 Vertical
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1 8960.4167 45.71 37.58 -34.73 48.56 68.30 19.74 Horizontal

2 11225 41.71 38.40 -30.09 50.02 74.00 23.98 Horizontal

3 16987.083 39.41 38.89 -25.38 52.92 68.30 15.38 Horizontal
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1 9272.0833 45.82 37.68 -34.05 49.46 68.30 18.84 Vertical

2 11281.666 42.34 38.40 -30.40 50.34 74.00 23.66 Vertical

3 14410.833 40.04 40.22 -28.46 51.80 68.30 16.50 Vertical
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1 9256.25 45.31 37.68 -34.11 48.88 68.30 19.42 Horizontal

2 13588.333 40.32 40.01 -27.87 52.46 68.30 15.84 Horizontal

3 16812.5 39.20 38.77 -26.17 51.80 68.30 16.50 Horizontal
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1 9372.0833 4542 37.71 -34.01 49.12 74.00 24.88 Vertical
2 13594.166 39.79 40.02 -27.76 52.05 68.30 16.25 Vertical
3 16893.75 39.89 38.83 -26.26 52.45 68.30 15.85 Vertical
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1 9251.6667 45.16 37.68 -34.12 48.71 68.30 19.59 Horizontal

2 11833.333 41.09 38.40 -29.68 49.81 74.00 24.19 Horizontal

3 15787.5 38.96 38.60 -27.16 50.40 74.00 23.60 Horizontal

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 301 of 416

802.11n20_Channel 128

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9445.8333 46.03 37.73 -33.82 49.94 74.00 24.06 Vertical

2 11797.083 41.56 38.40 -30.05 49.91 74.00 24.09 Vertical

3 17083.333 39.27 39.10 -25.87 52.50 68.30 15.80 Vertical

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 302 of 416

802.11n20_Channel 144

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9386.6667 45.80 37.72 -34.03 49.49 74.00 24.51 Horizontal

2 11533.75 41.54 38.40 -29.86 50.08 74.00 23.92 Horizontal

3 14540 40.58 40.19 -28.96 51.81 68.30 16.49 Horizontal
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1 8757.0833 46.75 37.48 -34.97 49.26 68.30 19.04 Vertical

2 10159.166 43.43 37.98 -31.83 49.58 68.30 18.72 Vertical

3 14179.583 41.03 40.26 -29.45 51.84 68.30 16.46 Vertical
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1 9241.6667 45.24 37.67 -34.16 48.75 68.30 19.55 Horizontal

2 11449.583 41.06 38.40 -29.92 49.54 74.00 24.46 Horizontal

3 14837.083 40.35 40.13 -27.55 52.94 68.30 15.36 Horizontal
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1 9230 44.97 37.67 -34.21 48.43 68.30 19.87 Vertical
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1 9002.0833 45.05 37.60 -34.37 48.28 74.00 25.72 Horizontal

2 11609.583 40.96 38.40 -29.59 49.77 74.00 24.23 Horizontal
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1 8745.8333 46.85 37.47 -35.02 49.31 68.30 18.99 Vertical

2 11528.75 41.47 38.40 -29.88 49.99 74.00 24.01 Vertical

3 14902.916 39.95 40.12 -27.98 52.09 68.30 16.21 Vertical
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1 9252.9167 45.57 37.68 -34.12 49.13 68.30 19.17 Horizontal

2 14173.333 40.55 40.27 -29.41 51.41 68.30 16.89 Horizontal

3 17280 38.56 39.57 -25.60 52.53 68.30 15.77 Horizontal
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1 9261.25 45.84 37.68 -34.09 49.43 68.30 18.87 Vertical

2 14329.583 41.01 40.23 -29.11 52.14 68.30 16.16 Vertical

3 17009.583 38.23 38.92 -25.32 51.83 68.30 16.47 Vertical
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1 9299.1667 44.90 37.69 -33.94 48.65 68.30 19.65 Horizontal

2 11784.583 41.35 38.40 -29.99 49.76 74.00 24.24 Horizontal

3 16867.5 39.61 38.81 -26.23 52.18 68.30 16.12 Horizontal
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1 9257.5 45.50 37.68 -34.10 49.08 68.30 19.22 Vertical

2 11510.833 40.99 38.40 -29.95 49.44 74.00 24.56 Vertical

3 16727.083 40.46 38.71 -26.59 52.58 68.30 15.72 Vertical
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1 8752.0833 46.86 37.48 -34.99 49.34 68.30 18.96 Horizontal

2 11587.916 41.38 38.40 -29.64 50.14 74.00 23.86 Horizontal

3 14312.916 41.85 40.24 -29.28 52.81 68.30 15.49 Horizontal
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1 9317.9167 45.52 37.70 -33.96 49.26 74.00 24.74 Vertical

2 11418.75 42.12 38.40 -29.88 50.64 74.00 23.36 Vertical

3 14333.75 41.19 40.23 -29.07 52.36 68.30 15.94 Vertical

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-

Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-

Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its

Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t i This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized al ion, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.S@Sgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241100045506

Rev.: 01
Page: 316 of 416

802.11n40_Channel 62

140
130
120
110
100

Level[dBuV/im]
o
=1

20 I I 1 1 1 I |
1G 26 3G 4G 6G 8G 18G

Frequency[Hz]
— PKLimit — AV Limit

# PK Detector

1 9435.8333 46.32 37.73 -33.87 50.18 74.00 23.82 Horizontal
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1 9402.5 45.48 37.72 -34.03 49.17 74.00 24.83 Vertical
2 11817.916 42.12 38.40 -29.85 50.67 74.00 23.33 Vertical
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1 8734.5833 46.04 37.47 -35.06 48.45 68.30 19.85 Horizontal

2 14347.5 41.00 40.23 -28.93 52.30 68.30 16.00 Horizontal

3 17386.25 37.80 39.83 -25.21 52.41 68.30 15.89 Horizontal
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1 8628.3333 47.49 37.41 -35.28 49.63 68.30 18.67 Vertical

2 11992.5 40.80 38.40 -29.27 49.93 74.00 24.07 Vertical

3 14362.916 40.39 40.23 -28.77 51.85 68.30 16.45 Vertical
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1 9210.8333 45.57 37.66 -34.28 48.95 68.30 19.35 Horizontal

2 11407.5 41.16 38.40 -29.87 49.69 74.00 24.31 Horizontal

3 16778.75 40.38 38.75 -26.29 52.84 68.30 15.46 Horizontal
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1 9357.5 45.24 37.71 -34.00 48.95 74.00 25.05 Vertical

2 12016.666 40.93 38.42 -29.33 50.02 74.00 23.98 Vertical

3 14325.416 40.89 40.23 -29.15 51.97 68.30 16.33 Vertical
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1 9383.3333 45.23 37.71 -34.02 48.92 74.00 25.08 Horizontal

2 11681.25 40.91 38.40 -29.60 49.71 74.00 24.29 Horizontal

3 16822.916 39.65 38.78 -26.19 52.24 68.30 16.06 Horizontal
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1 9440.8333 46.18 37.73 -33.84 50.07 74.00 23.93 Vertical

2 14360 41.39 40.23 -28.80 52.82 68.30 15.48 Vertical

3 17010.416 39.17 38.92 -25.33 52.77 68.30 15.53 Vertical
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1 9256.25 45.47 37.68 -34.11 49.04 68.30 19.26 Horizontal

2 11375.416 41.55 38.40 -30.02 49.93 74.00 24.07 Horizontal

3 16993.333 38.95 38.90 -25.32 52.53 68.30 15.77 Horizontal
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1 9204.5833 45.19 37.66 -34.30 48.55 68.30 19.75 Vertical

2 11455.833 41.28 38.40 -29.93 49.75 74.00 24.25 Vertical
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